AME™ICAN BUREAU OF < ‘IPPING
; OeteJULlY 7, 1944

REPORT ON CASTINGS OR FORGINGS |~~~

INTENDED FOR Los Angeles

SHIPBUILDER SHIPYARD MULL NO.

STAMPED ENGINE BUILDER

A.B. ENTE E ENG & NDRY OOMPANY
PURCHASER

No. Ae Shown ENTERPRISE EZ¥3INE & FOUNDRY OOVNPANY X 14147
ACCEPTED (DATE) MANUFACTURSR MANUPACTURER'S NO.

PURCHASER'S ORDER NO.

5-31-44 GENERAL METALS CORPORATIOY--L0S AVGELES 2192 & 2193

SHIPPED (DATE) INVOICE NO. PROCESS OF MANUFACTURE ANNBALED | WEIGHT

21-44 0.4. Steel forged Yes' | 16,800 Lbes,

Test Ploce | Yield Point | Tensile Strength % Elong. | % Reduction
DESCRIPTION
| Part $76559.1 . Aree per Sq. Inch per $q. Inc in2"

Con. Rods - .1987 |47000 79220
" " . 1987 | 47550 70570

. 1995 |47060 7900
. 2003 145430 80020

.2003 | 47420 80480
e 201 46270 80250

.2010 |42€80 78970
2003 |4€320 79720

L.1S95 45860 75940
. 201 44320 77260

.1979 [44970 77100
. 7003 |43480 72680

L2002 1432°0 728940 31
.1987 |46550 78740

. 2003 45630 76830 31

REMARKS:  3teel for the above forrings was made by the

Particulers of Drop Testing,
Slinging end Hammering.

Republic Steel Co., H=-91 is their heat #99736 X and H-100

is their heat M-4442,

Ist Visit | have to report that the sbove... forei e -NOvE DOON evemined end fested
Lest Visit by me in sccordence with the requirements and found To be, so far as could be seen, in good order.

CORNREE .

TOTAL cm;: SURVEYOR

This Keport 18 granted subject to the condition that it 1w understuod and agreed that neither the Huresu nor any of its Committees is under.
any circumstances whatever to be beld r ible for any i acy in amy report or certificate issue: by this Buresu or its Surveyors or in amy
entry i the Record or otber wbhunuol the Bureau or for any error of judgment, default or negigence of its Officers, Surveyors or Agunts.




